
PART A: PRESENTATION SLIDES

INTEGRATED WASTEWATER  
AND SEPTAGE MANAGEMENT  

PLANNING MODULE







TITLE 
Integrated Wastewater and Septage Management - Planning Module (Part A: Presentation Slides)

PUBLISHER 
National Institute of Urban Affairs, New Delhi

RESEARCH PROJECT
Sanitation Capacity building Platform (SCBP)

GRAPHIC DESIGN 
Deep Pahwa, Devender Singh Rawat, Bhavnesh Bhanot, Preeti Shukla

Copyright © NIUA (2021)
Year of Publishing: 2021

CONTENT
The module has been developed with the collaborative effort of NFSSMA partner organisations under Training Module 
Review Committee (TMRC) anchored by NIUA.

Editor Authors Contributor and reviewer

National Institute of Urban Affairs 
[...]
process

TTeerrttiiaarryy  ttrreeaattmmeenntt
(Chemical/ 

Photolytic process)

Removal of 
pathogens

(coliforms, MPN)

• Chlorination
• Ozonation
• Ultraviolet

A waste treatment facility consist of different treatment stages combining different treatment 
processes. In case of wastewater treatment plant, after the preliminary treatment i.e. screening; 
the wastewater undergoes treatment in primary stage. In primary stage, the physical treatment 



Part A: Presentation Slides 209

processes are used to remove the easily settleable solids usually known as grit. The units which 
provide primary treatment are listed in the slide above. In secondary stage, biological treatment 
processes removes the BOD and COD using the digestion process carried out by anaerobic and 
aerobic micro organisms. In the tertiary stage, chemical or photolytic treatment process is used 
to disinfect the wastewater. 

17.3 Components of Headworks

Preliminary stage of wastewater treatment

CCoommppoonneennttss  ooff  hheeaaddwwoorrkkss

PPrriimmaarryy  ttrreeaattmmeenntt  ||  SSccrreeeennss

• Removal of coarse solids in wastewater

• Different sizes and configurations

• Manually or mechanically cleaned

• Velocity through openings during peak 

flow: 0.6 – 1.2 m/s

Source: www.huber.de



210 Integrated Wastewater and Septage Management: Planning Module

Screens are used to remove solid waste from the wastewater. Different sizes and configurations of 
screens are available. They are either manually cleaned or mechanically cleaned using a raking 
system as shown in the slide.

PPrreelliimmiinnaarryy  ttrreeaattmmeenntt  ||  SSccrreeeennss

OOppeerraattiioonn
SSiizzee  ooff  ooppeenniinngg  

((mmmm))
MMooiissttuurree  

ccoonntteenntt  ((%%))
SSppeecciiffiicc  wweeiigghhtt  

((kkgg//mm33))

VVoolluummee  ooff  ssccrreeeenniinngg  
((LL//11000000  mm33))

RRaannggee TTyyppiiccaall

CCooaarrssee  ssccrreeeenn

12.5 60-90 700-1100 37-74 50

25 50-80 600-1000 15-37 22

37.5 50-80 600-1000 7-15 11

50 50-80 600-1000 4-11 6

FFiinnee  ssccrreeeenn 12.5 80-90 900-1100 44-110 75

RRoottaarryy  ddrruumm  
ssccrreeeenn 6.25 80-90 900-1100 30-60 45

Source: Metcalf and Eddy, 
2003

Screens are available in different types like coarse screen, fine screen or rotary drum screen. The 
specifications and design criteria are given in the above slide. 

PPrreelliimmiinnaarryy  ttrreeaattmmeenntt  ||  SSccrreeeennss

RRoottaarryy  ddrruumm  ssccrreeeenn



Part A: Presentation Slides 211

In rotary drum screen, the screening or straining medium is mounted on a cylinder that rotates in 
a flow channel. The construction varies, principally with regard to the direction of flow through 
the screening medium. The wastewater flows either into one end of the drum and outward 
through the screen with the solids collecting on the interior surface, or into the top of the unit and 
passing through to the interior with solids collecting on the exterior. Drum screens are available 
in various sizes, from 0.9 – 2m in diameter and 1.2 – 4m In length.

 

PPrreelliimmiinnaarryy  ttrreeaattmmeenntt  ||  GGrriitt  cchhaammbbeerr

• Removes inert settleable solids

• Types of grit chamber:
• Horizontal flow
• Aerated type 
• Vortex flow

• Aeration improves the separation 
of particles

• Oil & grease skimmed off from 
the top surface

Grit chambers are used to remove the inert, easily settleable solids. Grit chambers are available 
in two types: longitudinal flow and circular or vortex flow. In some cases, the grit chambers are 
also aerated to improve the separation of the solids from the wastewater. Grit chambers also 
remove the FOG – fat oil grease – from the wastewater which is skimmed and stored separately 
from the grit. Grit chambers are provided to:

• Protect moving mechanical equipment from abrasion.
• Reduce formation of heavy deposits in pipelines, channels and conduits.
• Reduce the frequency of digester cleaning caused by excessive accumulations of grit.



212 Integrated Wastewater and Septage Management: Planning Module

PPrreelliimmiinnaarryy  ttrreeaattmmeenntt  ||  GGrriitt  cchhaammbbeerr

• Horizontal velocity: 0.25 – 0.4 m/s

• Removal of grit: 95% of 0.15 – 0.21mm

• Cleaned mechanically 

HHoorriizzoonnttaall  ffllooww::  
cciirrccuullaarr  ggrriitt  cchhaammbbeerr

Source: http://sewagetreatment.us

Horizontal Flow Circular Grit Chamber: In the horizontal flow circular type, the flow passes 
through the chamber in a horizontal direction and the straight-line velocity of flow is controlled by 
the dimensions of the unit, an influent distribution gate and a weir at the effluent end. The units 
are designed to maintain the horizontal velocity in between 0.25 – 0.4 m/s. These are normally 
designed to remove 95% of the 0.15mm diameter particle at peak flow.

PPrreelliimmiinnaarryy  ttrreeaattmmeenntt  ||  GGrriitt  cchhaammbbeerr

• Spiral flow pattern

• Detention time at peak flow 
rate: 2 to 5 min

• Grit quantities: 0.004 –
0.20m3/103 m3

AAeerraatteedd  ggrriitt  cchhaammbbeerr

Source: www.huber.de

Aerated grit chamber: In aerated grit chambers, air is introduced along one side of a rectangular 
tank to create a spiral flow pattern perpendicular to the flow through the tank. The heavier grit 



Part A: Presentation Slides 213

particles that have higher settling velocities settle at the bottom of the tank. Lighter, principally 
organic particles remain in suspension and pass through the tank. These chambers are normally 
designed to remove 0.21mm diameter or larger with 2 – 5min detention periods at peak hourly 
rate of flow.  

VVoorrtteexx  ggrriitt  cchhaammbbeerr

PPrreelliimmiinnaarryy  ttrreeaattmmeenntt  ||  GGrriitt  cchhaammbbeerr

Source: www.spirac.com

Vortex Grit Chamber: In the vortex grit systems shown in the slide, the wastewater enters and 
exits tangentially. These are designed to capture/arrest grit or other similar matter; with a Specific 
Gravity ≥ 2.65. The rotating turbine maintains constant flow velocity and its adjustable pitch 
blades promote separation of organics from the grit. The grit settles by gravity into the hopper in 
one revolution of the basin’s contents. Solids are removed from the hopper by grit pump or an 
airlift pump. These types of chambers are designed to handle peak flowrates up to 0.3 m3/s per 
unit



214 Integrated Wastewater and Septage Management: Planning Module

17.4 Components of a sewage treatment plant

Primary, secondary and
tertiary stage

CCoommppoonneennttss  ooff  aa  
sseewwaaggee  ttrreeaattmmeenntt  ppllaanntt

PPrriimmaarryy  ttrreeaattmmeenntt  ||  PPrriimmaarryy  ccllaarriiffiieerr

• Removes suspended solids
• Reduces organic load on secondary stage 
• Mechanically cleaned

• Detention time upto 4 hrs
• TSS removal: 50-70%
• BOD removal: 25-40%

Application of Primary Clarifier:
• Inorganic suspended solids or grit if it is not removed in grit chamber described earlier 
• Organic and residual inorganic solids, fat oil and grease and other floating material
• Chemical flocs produced during chemical coagulation and flocculation
• Mechanically cleaned tanks of standardized circular or rectangular design.



Part A: Presentation Slides 215

SSeeccoonnddaarryy  ttrreeaattmmeenntt

• Oxidises dissolved and particulate biodegradable constituents

• Capture suspended and non-settleable colloidal solids in biofloc or biofilm formation

• Remove nutrients such as nitrogen (N) and phosphorus (P)

• Remove trace organic constituents and compounds

The key objective of secondary treatment of wastewater is to oxidise the dissolved and particulate 
biodegradable constitutes into acceptable end products. It also captures and incorporates the 
suspended and non-settleable colloidal solids into biological floc or biofilm form. In this treatment 
stage, we can transform or remove nutrients such as nitrogen & phosphorus and specific trace 
organic constitutes and compounds.

SSeeccoonnddaarryy  ttrreeaattmmeenntt

BBiioollooggiiccaall  ttrreeaattmmeenntt  pprroocceesssseess

Aerobic process

Suspended 
growth

Attached 
growth

Hybrid

Anoxic 
process

Suspended 
growth

Attached 
growth

Anaerobic process

Suspended 
growth

Attached 
growth

Sludge blanket

Hybrid

Combined process

Suspended 
growth

Hybrid

Lagoon process

Aerobic 
lagoons

Maturation 
lagoons

Facultative 
lagoons

Anaerobic 
lagoons

Benefits of Biological Treatment Processes:
• Most of the aerobic processes provide carbonaceous BOD removal and nitrification.
• All anoxic processes provide denitrification.
• Most of the anaerobic processes provide carbonaceous BOD removal and stabilisation.
• Combined processes provide carbonaceous BOD removal, nitrification, denitrification & 

phosphorus removal.



216 Integrated Wastewater and Septage Management: Planning Module

TTeerrttiiaarryy  ttrreeaattmmeenntt  ||  CChhlloorriinnaattiioonn

• Provides prolonged treatment effect

• Eliminates obnoxious odour

• Residual chlorine is toxic to aquatic life

• Highly corrosive, hence, storage, 

shipping and handling of chlorine 

poses a health risk

Chlorination is by far the most common method of wastewater disinfection and is used 
worldwide for the disinfection of pathogens before discharge into receiving streams, rivers or 
oceans. Chlorine is known to be effective in destroying a variety of bacteria, viruses and protozoa, 
including Salmonella, Shigella and Vibrio Cholera. Chlorination plays a key role in the wastewater 
treatment process by removing pathogens and other physical and chemical impurities. 

Chlorine’s important benefits to wastewater treatment are listed as follows: (a) Disinfection, (b) 
Controlling odour and preventing septicity, (c) Aiding scum and grease removal, (d) Controlling 
activated sludge bulking, (e) Controlling foaming and filter flies, (f) Stabilizing waste activated 
sludge prior to disposal, (g) Foul air scrubbing, and (h) Ammonia removal.

TTeerrttiiaarryy  ttrreeaattmmeenntt  ||  OOzzoonnaattiioonn

• Infusion of ozone

• Sophisticated technical setup of 

equipment is required

• High efficiency of disinfection

• Relatively, high O&M cost

• Expensive than disinfection using

chlorine

Source: Ozone Solutions



Part A: Presentation Slides 217

Disinfection of water using ozone is advantageous compared to more traditional methods, such as 
chlorine or UV disinfection. Ozone effectively breaks down the lipid layers in the cell membrane. 
Further, ozone is more effective at deactivating viruses and bacteria than any other disinfection 
treatment, while at the same time requiring very little contact time.

TTeerrttiiaarryy  ttrreeaattmmeenntt  ||  UUllttrraavviioolleett  ddiissiinnffeeccttiioonn

• Cheapest disinfection option 

• Does not involve handling of 

chemical/gases

• Least effective as it does not 

provide oxidation of certain 

contaminants Source: 
www.alfauv.com

An ultraviolet (UV) disinfection system transfers electromagnetic energy from a mercury arc lamp 
to pathogenic organism’s genetic material (DNA and RNA). When UV radiation penetrates the cell 
wall of a pathogenic organism, it destroys the cell’s ability to reproduce. The effectiveness of the 
UV disinfection is depending on the characteristics of wastewater, the intensity of UV radiation, the 
amount of time the microorganisms are exposed to the radiation and the reactor configurations.     

17.5 Layout of STP

Case study I: Activated Sludge Process (ASP)
Case study II: Trickling filter

Case III & IV: Decentralised wastewater treatment 
system and constructed wetlands

CCaassee  ssttuuddyy::  
PPrroocceessss  ffllooww  ddiiaaggrraamm  ooff  SSTTPP



218 Integrated Wastewater and Septage Management: Planning Module

AAccttiivvaatteedd  SSlluuddggee  PPrroocceessss  ((AASSPP))

Source: ENDRESS+HAUSER (2002)

The slide represents the flow diagram for activated sludge process-based sewage treatment plant. 
The upper part refers to the treatment of the wastewater and the lower half shows the treatment 
of sludge.

TTrriicckklliinngg  ffiilltteerr

Source: TOPRAK (2000)

The slide represents the flow diagram for trickling filter-based sewage treatment plant. The upper 
part refers to the treatment of the wastewater and the lower half shows the treatment of sludge.



Part A: Presentation Slides 219

DDeecceennttrraalliisseedd  WWaasstteewwaatteerr  TTrreeaattmmeenntt  SSyysstteemm  ((DDWWTTSS))

Source: NaWaTech (2015)

The slide here represents a decentralised wastewater treatment system (DEWATS). In this case 
there are three smaller sub systems. System A caters to blackwater. After anaerobic treatment 
consisting of anaerobic settler, anaerobic baffled reactor and anaerobic filter, the wastewater is 
disposed into the municipal sewers. System B caters to grey water using a vertical flow constructed 
wetland. After treatment the wastewater is disinfected using dual media filter followed by UV. 
System C caters to the sewage and is given anaerobic and aerobic treatment. Post disinfection, the 
water from systems B and C is reused for toilet flushing and gardening.

CCoonnssttrruucctteedd  wweettllaannddss

Source: NaWaTech (2015)

1) Screen chamber
2) Oil & grease trap
3) Raw sewage sump
4) Primary clarifier
5) Upflow attached growth anaerobic filter
6) Bio-gas vent and collection
7) Subsurface flow constructed wetland
8) Holding tank
9) Cascade aeration
10) Effluent collection tank
11) Dual media (pressure) filter
12) Activated carbon columns
13) On-line chlorine disinfection
14) Treated effluent collection tank
15) Pumping & piping for treated effluent reuse
16) Sludge drying reed beds
17) French reed beds - 1st and 2nd stage pumps



220 Integrated Wastewater and Septage Management: Planning Module

The slide represents another decentralised wastewater treatment system of design capacity 100 
KLD based on anaerobic up flow growth reactor and French reed bed system for treating the 
raw sewage directly. The sludge produced in the anaerobic treatment was treated using planted 
drying beds. A decentralised wastewater treatment system hence can be mechanised with pumps, 
blowers etc., and does not essentially mean DEWATS which is completely natural without requiring 
electricity for treatment.

SSuummmmaarryy

• Objectives of wastewater treatment should be clearly understood before considering 
different options for treatment

• Wastewater treatment technologies consist of different components

• In case of an FSTP, design of secondary treatment units need to be tweaked individually 
for liquid effluent treatment

• Nitrification, denitrification and aerobic treatment is needed order to achieve high 
standards of treatment



Part A: Presentation Slides 221

Session  

18
Wastewater Treatment 

Technologies



222 Integrated Wastewater and Septage Management: Planning Module



Part A: Presentation Slides 223

18. Wastewater Treatment Technologies

Learning objectives

• To have a detailed understanding of the secondary treatment stage in a 

wastewater treatment system, its types, and working of each type

• To understand the selection criteria for wastewater treatment technologies

C
o

nt
en

ts Secondary treatment
Non-mechanised treatment systems

• DEWATS
• Waste stabilisation pond 
• Advanced integrated pond 
• Soil bio-technology (SBT)

Selection criteria 
Mechanised treatment systems

• Activated sludge process (ASP)
• Upflow anaerobic sludge blanket (UASB) reactor 
• Sequential batch reactor (SBR)
• Moving bed biofilm reactor (MBBR)
• Membrane bioreactor (MBR)



224 Integrated Wastewater and Septage Management: Planning Module

Objectives of secondary treatment

• Transform (oxidise) dissolved and particulate biodegradable constituents into acceptable 

end products

• Capture and incorporate suspended and non-settleable colloidal solids into biological floc 

or biofilm

• Transform or remove nutrients such as nitrogen (N) and phosphorus (P)

• Remove specific trace organic constituents and compounds

The key objective of secondary treatment of wastewater is to oxidise the dissolved and particulate 
biodegradable constitutes into acceptable end products. It also captures and incorporates the 
suspended and non-settleable colloidal solids into biological floc or biofilm form. In this treatment 
stage, we can transform or remove nutrients such as nitrogen & phosphorus and specific trace 
organic constitutes and compounds. 

18.1 Secondary Treatment

Secondary treatment

Biological treatment processes

Aerobic process

Suspended 
growth

Attached growth

Hybrid

Anoxic process

Suspended 
growth

Attached growth

Anaerobic process

Suspended 
growth

Attached growth

Sludge 
blanket

Hybrid

Combined process

Suspended 
growth

Hybrid

Lagoon process

Aerobic lagoons

Maturation 
lagoons

Facultative 
lagoons

Anaerobic 
lagoons



Part A: Presentation Slides 225

Benefits of biological treatment processes:

• Most of the aerobic processes provide carbonaceous BOD removal and nitrification.
• All anoxic processes provide denitrification.
• Most of the anaerobic processes provide carbonaceous BOD removal and stabilisation.
• Combined processes provide carbonaceous BOD removal, nitrification, denitrification & 

phosphorus removal.

Selection of appropriate processes

• Most of the aerobic processes provide carbonaceous BOD removal and nitrification

• All anoxic processes provide denitrification

• Most of the anaerobic processes provide carbonaceous BOD removal and stabilisation

• Combined processes provide carbonaceous BOD removal, nitrification, denitrification and 

phosphorus removal

18.2 Non-mechanised Treatment System

Anaerobic baffled reactor, Anaerobic filter, 
Constructed wetlands, Waste stabilisation ponds, 

Decentralised wastewater treatment system 
Advanced integrated ponds, Soil bio-technology

Non-mechanised 
treatment system



226 Integrated Wastewater and Septage Management: Planning Module

Anaerobic Baffled Reactor (ABR)

• Contact between wastewater 

and resident sludge

• BOD removal: 70 - 95% 

• TSS removal: 80 - 90%

• Low pathogen reduction 

• HRT: 1 to 3 days

Source: TILLEY et al. (2014)

ANAEROBIC SUSPENDED GROWTH BIOLOGICAL PROCESS

ABR is an improved version of the septic tank with multiple chambers having baffle pipes. 
Vertical baffles in the tank force the pre-settled wastewater to flow under and over the baffles 
guaranteeing contact between wastewater and resident sludge and allowing an enhanced 
anaerobic digestion of suspended and dissolved solids. It has at least 1 sedimentation chamber 
and 2–5 up-flow chambers.

Anaerobic Filter (AF)

• Reduces dissolved and non-

settleable solids

• BOD removal: 50 - 90% 

• TSS removal: 50 - 80% 

• Reduction in total coliforms: 

1 to 2 log units 

• HRT: about 1 day

ANAEROBIC ATTACHED GROWTH BIOLOGICAL PROCESS

Source: TILLEY et al. (2014)

Anaerobic Filter (AF) consists of multiple chambers where baffle walls or pipes force the water to 
the bottom of the chamber and the water flows upwards while passing through the filter. AF is 
based on the attached growth micro-organisms. Dissolved and non-settleable solids are removed 
by anaerobic digestion through close contact with bacteria attached to the filter media.



Part A: Presentation Slides 227

Constructed wetlands

• Treatment through filtration and 

degradation

• Microbiological attachment, 

growth and transfer of oxygen.

• BOD removal = 80 - 90%

• TSS removal = 80 to 95%

• TN & TP removal = 15 - 45%

• Reduces fecal coliform to about 

≤ 2 to 3 log Source: TILLEY et al. (2014)

ATTACHED GROWTH HYBRID BIOLOGICAL PROCESS

Constructed wetlands are where pre-treated grey or blackwater flows continuously and horizontally 
through a planted filter bed. Plants provide appropriate environments for microbiological 
attachment, growth and transfer of oxygen to the root zone. Organic matter and suspended solids 
are removed by filtration and microbiological degradation in aerobic, anoxic and anaerobic 
conditions. Constructed wetlands can be classified based on the flow of wastewater in the bed. 

Decentralised wastewater treatment system

• An approach, rather than just a technical 
hardware package

• Suitable for treatment 1 – 500 KLD of 
wastewater

• Reliability, longevity and tolerance 
towards inflow fluctuation

• No sophisticated control and 
maintenance required

• Works without energy; cannot be 
switched off

• Guarantees permanent and continuous 
operation

• Not the best solution everywhere!
• Suitable where skilled and responsible 

operation and maintenance cannot be 
guaranteed



228 Integrated Wastewater and Septage Management: Planning Module

Waste stabilisation ponds

• Treatment through physical 

(sedimentation) and biological 

processes

• High pathogen reduction and 

relatively high removal of 

nitrogen as NH3 and 

phosphorus 

• BOD & TSS removal: 90%

• HRT: 20 to 60 days Source: TILLEY et al. (2014)

LAGOON BIOLOGICAL PROCESS 

Waste stabilization ponds (WSPs) are large man-made basins in which greywater, blackwater or 
faecal sludge can be treated to an effluent of relatively high quality and which is apt for reuse in 
agriculture or aquaculture. For the most effective treatment, WSPs should be linked in a series of 
three or more with effluent being transferred from the anaerobic pond to the facultative pond and, 
finally, to the aerobic pond. 

The anaerobic pond is the primary treatment stage and reduces the organic load in the wastewater. 
The entire depth of this fairly deep man-made lake is anaerobic. Solids and BOD removal occurs 
by sedimentation and through subsequent anaerobic digestion inside the accumulated sludge. In a 
series of WSPs, the effluent from the anaerobic pond is transferred to the facultative pond, where 
further BOD is removed. The top layer of the pond receives oxygen from natural diffusion, wind 
mixing and algae-driven photosynthesis. The lower layer is deprived of oxygen and becomes anoxic 
or anaerobic. Settleable solids accumulate and are digested at the bottom of the pond. The aerobic 
and anaerobic organisms work together to achieve BOD reductions of up to 75%. 



Part A: Presentation Slides 229

Advanced integrated ponds

• Biogas recovery is possible

• Algae is used for fertiliser 

recovery

• BOD, TSS & NH3 removal: 

90 to 100%

• N removal: 60 to 90 %

• P removal: 60 to 100 %

• Reduction in E. coli: 6 log 

units Source: Craggs et al. (2014)

COMBINED HYBRID BIOLOGICAL PROCESS 

Advanced integrated wastewater pond systems (AIWPS), advanced integrated pond systems (AIPS) 
or advanced integrated ponds (AIPs) are an adaptation of waste stabilisation pond (WSP) systems 
based on a series of four advanced ponds: (1) An advanced facultative pond (AFP) containing a 
digester pit, which functions much like an anaerobic pond; (2) A high rate pond (HRP) covered 
with algae, similar to the facultative pond, which provide oxygen to aerobic bacteria for BOD 
oxidation and take up nutrients and further organics; (3) An algal settling pond (ASP); (4) A 
maturation pond (MP) for solar disinfection and pathogen abatement. The effluent from the 
MP can be reused for agriculture or aquaculture and the nutrient rich algae can be applied as 
fertilizer or used as animal feed. 

Soil bio-technology

• Treatment through filtration 
and degradation processes

• Microbiological attachment, 
growths and transfer of 
oxygen.

• After treatment
COD <50mg/L
BOD <10 mg/L
TSS < 10 mg/L

Source: www.sugam.in

COMBINED HYBRID BIOLOGICAL PROCESS 



230 Integrated Wastewater and Septage Management: Planning Module

Soil bio-technology is a terrestrial system for wastewater treatment which is based on the principle 
of trickling filter. In this system, combination of physical processes like sedimentation, infiltration 
and biochemical processes are carried out to reduce the suspended solids, organic and inorganic 
contents of the wastewater. Suitable mineral constitution, culture containing native micro-flora 
and bio-indicator plants are the key components of the system. It is also known as Constructed 
Soil Filter (CSF). SBT systems are constructed from RCC, stone-masonry or soil bunds. 

18.3 Mechanised Treatment System

Activated Sludge Process (ASP) 
Upflow Anaerobic Sludge Blanket (UASB) reactor

Sequential Batch Reactor (SBR)
Moving Bed Biofilm Reactor (MBBR)

Membrane Bio-Reactor (MBR)

Mechanised treatment system

Activated Sludge Process (ASP)

• BOD removal: 80 to 90%

• Maximum TSS removal

• Phosphorus accumulated in 

biomass and sludge

• High nitrogen removal, if anoxic 

reactor is included

• Low pathogen removal

• HRT of some hours up to several 

days
Source: TILLEY et al. (2014)

AEROBIC SUSPENDED GROWTH BIOLOGICAL PROCESS 



Part A: Presentation Slides 231

An activated sludge process is where wastewater containing organic matter is aerated in an 
aeration basin in which micro-organisms metabolize the suspended and soluble organic matter. 
Part of the organic matter is synthesized into new cells and a part is oxidized to CO2 and water 
to derive energy. In activated sludge systems, the new cells formed in the reaction are removed 
from the liquid stream in the form of a flocculent sludge in settling tanks. A part of this settled 
biomass, described as activated sludge, is returned to the aeration tank and the remaining forms 
waste or excess sludge. 

Upflow Anaerobic Sludge Blanket (UASB) reactor

• Recovery of biogas. 
• Needs continuous and stable water flow 

and energy.
• BOD & COD: 60 to 90%
• TSS: 60 to 85%
• Low pathogen reduction and minimal 

removal of nutrient
• HRT: Min 2 hrs, 4 - 20 hrs

ANAEROBIC SUSPENDED GROWTH BIOLOGICAL PROCESS 

Industrial wastewater or blackwater flows into the bottom of an anaerobic upflow tank. 
Accumulated sludge forms granules. Micro-organisms living in the granules degrade organic 
pollutants by anaerobic digestion. The sludge blanket is kept in suspension by the flow regime 
and forms gas bubbles. A separator at the top of the reactor allows recovery of biogas for energy 
production, nutrient effluent for agriculture and to retain the sludge in the reactor. 



232 Integrated Wastewater and Septage Management: Planning Module

Sequential Batch Reactor (SBR)

• Batch process consisting of 

4 to 5 steps

• Flexibility of treatment

• BOD, COD and TSS removal is 

up to 90%

• Nitrogen removal is possible, if 

anoxic reactor is integrated

• Phosphorus removal is high

AEROBIC SUSPENDED GROWTH BIOLOGICAL PROCESS 

Source: Ethics Infinity Pvt. Ltd.

A sequencing batch reactor is a fill-and-draw activated sludge system for wastewater treatment. 
Oxygen is bubbled through the wastewater to reduce biochemical oxygen demand (BOD) and 
chemical oxygen demand (COD), producing a high-quality effluent with a low turbidity and nitrogen 
levels. The SBR accomplishes equalisation, aeration, and clarification in a timed sequence in a 
single reactor basin. By varying the operating strategy, aerobic, anaerobic, or anoxic conditions 
can be achieved to encourage the growth of desirable micro-organisms. 

Moving Bed Biofilm Reactor (MBBR)

• Biological treatment with floating 

media and aeration

• Specific surface area of media: 300 

to 4000 m2/m3

• Suitable for treatment of weak 

strength of wastewater

• BOD and P removal: 80 - 90%

• Low pathogen removal

Source: www.ecomena.org/

AEROBIC ATTACHED GROWTH BIOLOGICAL PROCESS 

MBBR is a highly effective biological treatment process based on a combination of conventional 
activated sludge process and biofilm media. The MBBR process utilizes floating media within the 
aeration and anoxic tanks. The microorganisms consume organic material. The media provides 



Part A: Presentation Slides 233

increased surface area for the biological microorganisms to attach and grow. The increased 
surface area reduces the footprint of the tanks required to treat the wastewater. The treatment 
process can be aerobic and/or anaerobic and operates at high volume loads. 

Membrane Bio-Reactor (MBR)

• Biological treatment coupled with 

membrane filtration

• Minimal area requirement

• High O&M cost

• High performance efficiency and 

consistency

• BOD, COD, TSS, nutrients 

removal: > 90%
Source: www. ecphubconsult.com

AEROBIC SUSPENDED GROWTH BIOLOGICAL PROCESS 

The Membrane Bioreactor or MBR is based on the conventional wastewater process, but the 
separation of micro-organisms is performed by filtration with membranes. The MBR has some 
distinctive advantages compared with the conventional treatment systems: (1) Very compact 
design, (2) High quality effluent, and (3) Low sludge production. 

18.4 Selection Criteria

Checklist for selection
Technology comparison

Life cycle cost of wastewater treatment

Selection criteria



234 Integrated Wastewater and Septage Management: Planning Module

Checklist for selection

✔ Influent characteristics

✔ Climatic constraints

✔ Finance

✔ Performance

✔ Reliability

✔ Complexity

✔ Compatibility

✔ Environmental constraints

✔ Chemical requirements

✔ Energy requirements

✔ Resource requirements

✔ Land availability

✔ Treatment residual and its disposal

✔ Inhibiting and unaffected constituents

In this slide, the parameters or factors are listed which have to be considered for the selection of 
appropriate wastewater treatment technology. 

Technology comparison

Technology Land area 
(m2/KLD)

Energy 
requirement

(KWh/KL)
CAPEX OPEX

DEWATS 4.0 - High Low

Waste Stabilisation Ponds 12.0 - Moderate Low

Activated Sludge Process (ASP) 3.5 0.25 Moderate High

Trickling Filter 5.0 0.20 Moderate Moderate

UASB Reactor 2.5 0.02 Moderate Moderate

Moving Bed Biological Reactor (MBBR) 2.0 0.20 Moderate High

Sequential Batch Reactor (SBR) 1.5 0.20 Moderate High

Membrane Bio-Reactor (MBR) 1.0 0.30 High Moderate

Source: Majumdar A. (2018)

This slide includes the comparison of wastewater treatment technologies considering the land 
area required, energy requirement, capital investment required and operational cost. It can be 
observed that the natural treatment systems require least energy and operational cost than other 
mechanised treatment technologies. 



Part A: Presentation Slides 235

Other parameters

• When you pay too much, you may lose a 
little money

• If you pay too little, you may lose everything

Spend a bit more money up front to reduce 

the operating and maintenance costs

Focus on life cycle cost of the project derived in terms of cost of treated water over the 
period of its design life period. 

Sewage treatment plants are usually designed for 15 years of continuous operation. 

This slide includes the other parameters which needs to be considered while selection of the tech-
nologies like capital expenditure, operational expenditure and life cycle cost of the project. 

Summary

• Secondary treatment stage is the most important stage in wastewater treatment

• Various combinations of treatment processes take place in the secondary stage for
achieving the discharge or reuse standards

• Non-mechanised and mechanised options are possible for wastewater treatment

• Capital cost of the project should not be the driving principle for selection of
wastewater treatment technology



236 Integrated Wastewater and Septage Management: Planning Module



Part A: Presentation Slides 237

Session  

19
Case Studies of  

Sewage Treatment Plants 
& Faecal Sludge Treatment 

Plants in India



238 Integrated Wastewater and Septage Management: Planning Module



Part A: Presentation Slides 239

19. Case Studies of STPs & FSTPs in India

LLeeaarrnniinngg  oobbjjeeccttiivveess

• In this session participants will be introduced with different case studies of STPs and 
FSTPs in India and gather key takeaway messages

• Gather information regarding the components and treatment units adopted in STPs and 
FSTPs in India

CC
oonn

ttee
nntt

ss

Case studies in India

• Sewage treatment plants (STP)